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TEST REPORT

Report number

Date of test

Date report

Applicant

Belgium

Project number TC20_070

  

Size report This report consists of 19 pages (including appendices)

Subject

Inspector R. Jonkergouw

Technical manager dr. ir. A. van Beek

Conclusion The door of  Reynaers

provides performance according to AS 2047: 2014 with regard to:

 ● Wind load at serviceability limit state SLS (AS 4420.2) Span/ 100 800 Pa

 ● Air infiltration test at 75 Pa (AS 4420.4) High < 5 L/s m
2

 ● Water penetration resistance (AS 4420.5) N5 300 Pa

 ● Ultimate strength ULS (AS 4420.6) N3 1400 Pa

9 October 2020

19 November 2020

Reynaers Aluminium N.V.

Oude Liersebaan 266

B-2570   Duffel

Report of a test, to determine the performance level for strength and 

weatherproofness according AS 4420 of an aluminium, outwards opening  

door with sizes W x H: 1497 x 3058,5 mm, constructed from the profile 

system: Masterline 8
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1. PURPOSE OF THE TEST

Air infiltration test

Water penetration resistance

Resistance to wind load

of the door according the relevant Australian Standards.

The results of this test are intended for rating windows as referred to in AS 2047: 2014

These tests fall under the laboratory accreditation from the Dutch Accreditation Council (RvA).

2. METHOD OF INVESTIGATION

The door was produced by and at the adress of the applicant

The door was placed in the test rig and tested in according to the testing method of AS 4420 (1996) for:

- Wind load at serviceability limit state SLS (AS 4420.2) 

- Air infiltration at 75 Pa (AS 4420.4)

- Water penetration resistance (AS 4420.5)

- Ultimate strength ULS (AS 4420.6)

The test took place at the client's location: Reynaers Aluminium

Oude Liersebaan 266

Duffel

België

The test was performed with the measuring equipment and test rig of: Reynaers

measuring equipment nr. MEET 388-3

SKG-IKOB has verified and approved the calibration status of the equipment. 

The last calibration date was:

>  The ambient temperature during the test was approx. : 18,8 ºC

>  The air pressure was approx. 1019 hPa

>  The air humidity was approx. 64,5 %

It was determined that before the tests the element functioned normally.

Like the National Association of Testing Authorities (NATA) the Dutch Accreditation Council (RvA) is a full 

member of the International Laboratory Accreditation Cooperation (ILAC).

SKG-IKOB is Notified Body (NB 0957 + 0960) for testing air permeability, water tightness and resistance to wind 

load of doors and windows, according to European standards.

SKG-IKOB has verified all details of the construction with reference to the supplied drawings and compliance 

with AS 2047.1.

20.01458.1 19 November 2020

SKG-IKOB was ordered by Reynaers - Duffel to perform  various tests on a door, to classify  the

5 February 2020
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3. DESCRIPTION OF THE TESTED OBJECT

3.1 Construction tested

The door was produced with profile system:

Drawings of the door were received and are appended to this report (Annex 2). 1)

3.2 Specification according to the relevant information provided by the client 2)

Components: Nr Description

Aluminium frame 0

#N/B 0

Frame Profile 0

Sill 0

Leaf Profile 0

Glazing bead 0

#N/B 0

Insulation glass 0

#N/B 0

Butt strips: 0

 Gasket outside doors bottom 0

#N/B 0

Glazing gaskets: 0

 Inner glazing gasket 0

 Outer glazing gasket 0

#N/B 0

Multipointlock 1

number of locking points 4

Hinges 3

Handle 1

Handle 1

#N/B 0

Decompression outer frame 2

Decompression vent 2

Drainage vent 3

Drainage sill 3

#N/B 0

#N/B 0

#N/B 0

#N/B 0

See the drawings in Annex 2 for further details.

1)
SKG-IKOB accepts no responsibility for the drawings provided by the client

2)
SKG-IKOB accepts no responsibility for the data provided by the client

0

Ø 5 mm 0

Ø 8 x 34 mm 0

0

remark: Brushholder 069.8426.04 (2x) 

installed. Woolpiles 081.9229.07 (4x) 

removed.
0

Ø 5 x 25 mm

#N/B 0

Sobinco hidden hinge 065.6766.14

#N/B

0

#N/B 0

0

#N/B

#N/B 0

EPDM 180.9372.04

EPDM

#N/B

Fuhr 833 061.8135.ZC + 

061.8108.--

20.01458.1 19 November 2020

0

Masterline 8 408.0869.XX

Masterline 8

Article nr.

#N/B 0

#N/B 0

Masterline 8 108.1874.XX

408.0014.XXMasterline 8

Masterline 8 030.3615.XX

#N/B 0

29 mm: 44.4-12-8

#N/B 0

EPDM 080.9078.04

#N/B 0

0

#N/B

100 mm

EPDM 080.9240.04

061.7140

Sobinco Langshield 061.7130

Sobinco Langshield

0

180.9114.SY
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4. OBSERVATIONS AND RESULTS

4.1 Test on resistance to windload at SLS: AS 4420.2 SLS: 800 Pa

Span/ 250

Doors: Span/ 100

                Testing on bending is not relevant

                The normative specified test pressures are applied

Rating: The door can be classified for resistance to windload in: Span/ 100

19 November 2020

No structural members in a completely assembled and glazed window shall deflect by an amount greater 

than the following, when tested at SLS:

Windows & sliding doors:

                The tested construction did not contain horizontal or vertical transoms

20.01458.1
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4.2 Air infiltration test: AS 4420.4

Table 1

The results of the air permeability measurements under negative key pressure are shown in table below.

Table 2

Result:

 ● Air permeability based on overall area at 75 Pa Q75= 0,48 L/sm
2
, and

 ● Air permeability based on overall area at -75 Pa Q-75= 1,46 L/sm
2

Rating: Air infiltration level "High": < 5,0 L/s.m2

19 November 2020

7,93

1,57

Pressure in Pa

-150 38,26 2,32 8,35

m
3
/h L/s m

2
m

3
/h m

2

-75 24,08 1,46 5,26

1,010

The results of the air permeability measurements under positive key pressure are shown in table below.

The tables below also shows the loss of air in L/s per m2 and in m3/h per m2; the surface of the 

tested element was 4,58 m².

Pressure in Pa

75

150

m
3
/h L/s m

2
m

3
/h m

2

7,21

0,48

0,44

1,73

For the calculation of the normalized air leakage to the standard conditions (considering the actual 

temperature and atmospheric pressure), there is a correction to be used at the measured values 

by the following factor:

20.01458.1
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4.3 Water penetration resistance: AS 4420.5

The results of the water tightness test are shown in table below.

The amount of water in liters / h used for spraying the construction was: L/h

Table 3

Pa

Rating: The door can be classified for water penetration resistance in: N5

4.4 Ultimate strength test: AS 4420.6

1400 Pa

It was established that the door did not show any signs of distortion.

Rating: The door can be classified for ultimate strength in: N3

19 November 2020

The door was watertight up to a pressure of: 300

The door was loaded to a positive and a negative key pressure P3 of:

Without uncontrolled penetration of water. No faillure during this test.

no

Pressure in Pa

20.01458.1

0 5 no

t (min). Water leakage

824

300 15
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5. CLASSIFICATION

Resistance to wind load at SLS (AS 4420.2) Span/ 100 800 Pa

Air infiltration at 75 Pa (AS 4420.4) < 5 L/s.m
2

Water penetration resistance (AS 4420.5) 300 Pa

Ultimate strength ULS (AS 4420.6) N3 1400 Pa

Drawn up at Geldermalsen (Netherlands),

dr. ir. A. van Beek

Technical Manager

19 November 2020

This report may only be reproduced word by word and in its entirety, unless prior written permission has 

been obtained from SKG-IKOB

N5

Low

The test results only relate to the tested object, as offered by the client.

20.01458.1

19 November 2020
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6.1 APPENDIX 1 Photos of the tested construction

19 November 202020.01458.1
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6.2 APPENDIX 2 Drawings of the tested construction

1)
SKG-IKOB accepts no responsibility for the drawings provided by the client

19 November 202020.01458.1
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